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FUMHZ HekMHZ
CERTIFICATE NO.: E201103-0032-000486(5006417) I NSPECT l ON CERT I F I CATE L/C No. (P/0 No.) : P01103085067
H E 9 ~ = 2 7t
COMMOD I TY E.R.W STEEL PIPE seAH (ES)AAI"' g:eﬁll Sorp' CUSTOMER PLESA
HE A i 3 = £ A
SPECIFICATION AP| 5LB PSL1/ASTM AS53B(2007) HEAD OFFICE ; BONGNAE-DONG 1GA, JUNG-GU, SEOUL KOREA SHIPPER DUFERCO SA
POHANG PLANT ; 14-1, JANGHEUNG-DONG, NAM-GU, POHANG
HEAT NO. l-lr)'yp% F 2 A = 2 QUANTITY bl o
. NO. ORDER SIZE B % & 2 of Z2H(W/T) REMARK
NO. | (BATCH NO.) | 4 pCs’ TOTAL LENGTH WE | GHT
1 (S,fﬁ’})o%%%) BBE 10" X 0.225 " X 6.120 M 80 489.600 M 18.405 | CONFIRM TO NACE NORM MRO175 (LAST EDITION)
«ERW: CHEMICAL COMPOSITION, HEAT TREATMENT AND HARDNESS ONLY
2 | sﬁﬂ%%ef’o%o) BBE 10 " X 0.225 " X 6.120 M 165 1,009.800 M 37.958 | *DSAW: CHEMICAL COMPOSITION AND HARDNESS ONLY
3 <s.fﬁg1‘%3so, BBE 12" X 0.225 X 6.120 M 297 1,817.640 M 81.303
4 (s$%1éﬁo) BBE 120 X 0.225 " X 6.120 M 69 422.280 M 18.889
TMPACT
HDROSTATIC | N JvD]F]s|clrm|B|D]|c|F|F{RF| zZINC COATING TENSILE TEST
est | unful el SfealelR{R{LIL]EL TEST CHEMICAL. CONPOSITION(X) (Gage Length : 50mm) ST - vear
AHHHHH U
HEAT NO 5sec{ R | 7 R #4lg| D . . . D| TENSILE | YIELD | E.L |ENE- [SHEAR| TEST | MENT
TIAN]T]K DEf I {TIH|T]|G]|RT|WEIGHT OF clsi| mn |P |s culnifcrmo| v INo|Ti] |cEa
No. | (BaTcH No.) g L? ﬁ £ H g g E Eﬁ ZING —C&AGT fﬁ _i;rl £ ;'a STRENGTH | STRENGTH RGY [AREA
psi [U]Y soll $ s i c.sfakf b 2 3 [2]2]2]2]3]3]3] [c2 % HRC | s
|| ! - ' 4
) G N Joauss| +3 G «4 | +5 | 6 7 «g [«9| PSi Pt 1410 loule % 11
HES 30 WAX | 26 120 ] 30 | 30 [40]20]40]15]80
SPEC MIN 60200 | 35500
1| spPa0336 80 |GlG| G |6 G H [1a]2] 68 [13] 6 25
(SHL1051040) P l13) 1] 68 15| 7 2l1|1]|m|2]2]1] |25|T1| 69180 | 50320 | 40 5| 6
p {153 69 [12] 8 |2|1|1|ml2]{2]1] |27{w| 72660
2 | sP90333 800 [G6]6]| 6|6 G H |14] 1] 65 |12] 4 25
(SHL1051050) P |13|1R]| 64 |10] 5 | 1 {mR|R|mR]2|®R| 2] |24|T| 67580 | 53370 | 42 5| &
P 14l 2] 66 |13| 5 |1|R|R[R|2|m|2] |25{w| 72370
3| sB91443 750 |6l6| a6 |a G H |14] 2] 66 |15] 5 25
(SHL1171060) P 13| 1] 66 |13]6|1|mR|l2|m|2|1|m| |25|7| 66710 | 46840 | 40 6| G
p 5] 2] 67 [17| a|1|m|2|m®|2|1|mR] |27{w| 71350
4| sB91443 750 |6fle] 6|6 G H |14] 2] 66 |15] 5 25
(SHL1172010) P 13| 2] 65 |14]| 3|2 2| || 2|m®|2| [24|7| 67870 | 44670 | 43 6| 6
P l1a]1] 65 |17] 6 2] 2|m|mR|2|m®Rl2] [25{w]| 71640
W (T) «1-BBE:Black Beveled End(30 °)
* *11: i .
H| *2-U:Weld Seam Ultrasonic Test
(T) getf]e’ To | E| «+6-H:Heat(Ladle) Analysis, P:Product Analysis *7-2:X100, 3:X1000 *8-C2:C+Mn/6+(Cr+Mo+V)/5+(Ni+Cu)/15
E thers g *0-T:Base Metal Transverse, W:Weld Part Transverse *10-E.L:Elongation *11-S.N:Seam Normalizing *G:GOOD *Tr:Trace
“WE _HEREBY CERTIFY THAT THE MATERTAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE
Surveyor . SPECIEICATION AND. THE RESL LTS OF ALL TEST ARE Manager of Q.M Dept.

THE CERTIFICATE WILL BE PROSECUTED FOR FORGING AN OFFICIAL DOCUMENT
(ACCORDING TO THE PROVISIONS OF THE CRIMINAL CODE 231)

ACCEPTABLE
E USE OF THE MATERIAL OUTSIDE THE SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY
AND/OR MONETARY PROBLEMS. FURTHERMORE, ANY ORGANIZATION OR PERSON(S) WHO DELIBERATELY MODIFIES
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ETryeE AMEE
CERTIFICAETE NO.: E201103-0032-000486(5006417) I NSPECT | ON CERT I F | CATE L/C No. (P/0 No.) : P01103085067

H E 9 = *= 2 7t :
COMMOD I TY . E.R.W STEEL PIPE seAH SeAH Steel CorP- CUSTOMER : PLESA

A E A (F)M o M B FoE oA
SPECIFICATION : APl 5LB PSL1/ASTM A53B(2007) HEAD OFFICE ; BONGNAE-DONG 1GA, JUNG-GU, SEOUL, KOREA SHIPPER : DUFERCO SA
POHANG PLANT ; 14-1, JANGHEUNG-DONG, NAM-GU, POHANG
2 ct _
HEAT NO. | TYPE F 2 A % = QUANTITY ] o
, NO. ORDER SIZE 2 % & 2 of Z=Z(M/T) REMARK
NO.| (BATCH NO.) | 4 pcs’ TOTAL LENGTH WE | GHT
5 (Sﬁ%%%%s’m) BBE 12" X 0.225 " X 6.120 M 116 709.920 M 31.755 | CONFIRM TO NACE NORM MRO175 (LAST EDITION)
«ERW: CHEMICAL COMPOSITION, HEAT TREATMENT AND HARDNESS ONLY
6 | 3@91294211110) BBE 14" X 0.225 " X 6.120 M 214 1,309.680 M 64.410 | *DSAW: CHEMICAL COMPOSITION AND HARDNESS ONLY
7 (S|.|SLA151996291820) BBE 14" X 0.225 " X 6.120 M 99 605.880 M 29.797
8 (SI-ISLF%)53230020) BBE 10 " X 0.225 " X 6.120. M 81 495.720 M 18.634
TMPACT
HyorosTATIC [N JvD]F|s|cirulBlo]clrF|F|rRF| ziNnc coaTing TENSILE TEST
est | |ii | G EAlE|R|RIL|L]EL TEST CHEMICAL COMPOSITION(%) (Gage Length : 50mm) ST Lol vear
A H A e
HEAT NO 5sec] R | 1 R #lg| D . . . D| TENSILE | "YIELD | E.L |ENE-ISHEAR] TEST | MENT
TIAN]T]K DEJI|T|H|I]G]|RT]|WEIGHT OF C|Si| Mn | P |S |CulNi|Cr|Mo] V INb|Ti] [CEQ :
NO. | (BATCH NO.) £ Ls|e £ Uty NLE [ S E 2N coar FELRS I | STRENGTH f STRENGTH RGY [AREA
osi |U|U]aofl SIis | c.s[ak| | 2 3 |2]2]2f2]3]3]3| |c2 % HRC | gy
NN ol M N ) .
Tl G N Joruss| «3 G «4 | +5 | +6 7 «8 [+g| Psi Psi 1410 lould % 11
HES 30 MAX | 26 120 | 30 | 30 |40]40]40]15]80
SPEC MIN 60200 | 35500
5 | SB91439 750 |G6|6] G |6 G H [1a] 3] 68 [16] 6 25
(SHL1172020) P {13) 3] 69 |16)a 2|1 |m|mRIRI2{1] |25{T1| 72080 | 52640 | 38 6| G
p (13) 2] 67 15| 7 |2|1|m®Imlmw|[2][1] [24]w| 75850
6 | sB92411 690 |66 6 |a G H |16]2] 71 |15] 9 28
(SHL1192110) p 15| 1] 70 |16|11 |2 |1 |m|2|m|l2] |27|T| 69900 | s0320 | 38 5| 6
P lis] 2] 72|16l 11]2{mw|1]|m|2|m®l2] |28|w| 74400
7 | sA59698 690 |6la]| 6|6 G H {15] 2] 71 [14] 6 27
(SHL1192120) p f1al 1] 71 |15} 8 |1 |mR|R|mR|1|2]2] [26|T| 73960 | 52350 | 38 6| G
P {1al 3] 71 |14] 7 11 |mR|RITR|1|2|2] |26]w| 76870
8 | SP90330 80 |6la| 6|6 6 H {15267 ]o)a 26
(SHL1252020) P lial2]esols]zal1l2]|ml1l1]2] |26}T1| 72220 | 53660 | 40 5| @
p {152 68 [10]al2|1|2fml1]1]{2] |27|w]| 77300
_ |9 +t-BBE:Black Beveled End(30 ")
N oL 1 =110 il «2-UiWeld Seam Ultrasonic Test
‘T) ng’e' To | E| «6-H:Heat(Ladle) Analysis, P:Product Analysis *7-2:X100, 3:X1000 *8-C2:C+Mn/6+(Cr+Mo#V) /5+(Ni+Cu) /15
E ers g *9-T:Base Metal Transverse, W:Weld Part Transverse *10-E.L:Elongation *11-S.N:Seam Normalizing *G:GOOD +Tr:Trace
) “WE_HEREBY CERTIFY THAT THE MATERIAL FERETN AS BEEN WADE AND TESTED IN ACCORDANCE WITH ABOVE
Surveyor : SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTABLE Manager of Q.M Dept.

THE CERTIFICATE WILL BE PROSECUTED FOR FORGING AN OFF|CIAL DOCUMENT
(ACCORDING TO THE PROVISIONS OF THE CRIMINAL CODE 231)

- THE USE OF THE MATERIAL OUTSIDE THE SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY
AND/OR MONETARY PROBLEMS. FURTHERMORE, ANY ORGANIZATION OR PERSON(S) WHO DEL|BERATELY MODIFIES M J—
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FYUMHZ At MHS
CERTIFICATE NO.: E201103-0032-000486(5006417) ‘ NSPECT I ON CERT l F I CATE L/C No. (P/0 No.) : P01103085067
A E = ~ = o :
COMMOD I TY E.R.W STEEL PIPE seAH SeAH Steel Co"P- CUSTOMER PLESA
E 3 (F)Al O ®| % ¥
SPECIFICATION APl 5LB PSL1/ASTM A53B(2007) HEAD OFFICE ; BONGNAE-DONG 1GA, JUNG-GU, SEOUL, KOREA SHIPPER DUFERCO SA
POHANG PLANT ; 14-1, JANGHEUNG-DONG, NAM-GU, POHANG
a4 } _ A
HEAT NO. 'fYPFE = 2 x % T 2F QUANTITY bl Il
0. | (BATCH NO. ORDER SIZE 2 F % 4 o SZHM/T) REMARK
NO. | (BATCH NO.) | 4 pcs” TOTAL LENGTH WE IGHT
9 |( SHSL%%ZQO%O) BBE 10 " X 0.225 " X 6.120 M 82 501.840 M 18.864 | CONFIRM TO NACE NORM MRO175 (LAST EDITION)
«ERW: CHEMICAL COMPOSITION, HEAT TREATMENT AND HARDNESS ONLY
10 | S|.|SLP192°5322&0) BBE 10 " X 0.225 " X 6.120 M 82 501.840 M 18.864 | *DSAW: CHEMICAL COMPOSITION AND HARDNESS ONLY
1 |(shioromso)| BBE 10" X0.225"  X6.120 M 73 446.760 W 16.794
wvorostaTic | N [vo|F|s|clrulefolc|F|F|rF]| zinc coatina CHEMICAL COPOSI T1ONCE) TENSILE TEST IWpACT
TEST lirfuefnlofea]eEfrRIRILfL)EL TEST (Gage Length : 50mm) (0 luaro-| vt
AR RN RHNE s e
HEAT NO 5sec) R |2 R ol D . . , D| TENSILE | YIELD | E.L |ENE-[SHEAR] TEST | MENT
TIAN|T]K DE[1|T]H]|1]6]|RT|WEIGHT OF = ¢ Isi| mn P |s [culnifcrmo] v No]Ti] |cEQ
NO. | (BATCH N0.) £ LS|E E UTi NLE|SE fZINC coat % 2| § 1 | STRENGTH | STRENGTH RGY | AREA
psi |U]U]ao]] $1is , c.s[ak| | 2 3 |2]2|2|2]3]3}|3| |c2 % HRe | gy
NN ol M N ) .
T e 6 N Jonuss| «3 G <4 | +5 |46 <7 «g |sg| Psi PSi 1410 oute] % 11
HES 30 MAX | 26 120 | 30 [ 30 [40]40]40]15]80
SPEC MIN 60200 | 35500
9 | sazs216 890 [G|G| 6 |G G H [15] 1] 75 {10] 5 28
(SHL1252030) p l1a]1| 76 |8]|al2|2]2|mim|2|mwr| |27{T1| 69900 | s0180 | 39 5| @
p 15| 1] 76 [12| a|2|2|2|mR|mR|2|mR|] |28|{w| 76430
10 | sPo032s 80 |6|6| 6|6 6 H[15]1] 69 |11] 4 27
(SHL1252040) P 14| 1] 68 11| a|2|2|m|m|2{m|2| [26{T| 9610 | 48440 | 41 6f 6
P (14l 1] 69 |11 52| 2|m|m|2{m|2] [26]w| 75270
11| S025790 890 |6l|6] 6|6 6 H {17] 1] 79 [10] 5 30
(SHL1252050) p |16] 1| 78 |8]6{m|m|2|ml®l2|2] |20]7| 71640 | 51050 | 42 5| 6
p |18|TR| 78 10| 3 |m|m®|2|w{m|2]2] |31{w| 77300
_ 9| ~1-BBE:Black Beveled End(30 ")
N oot =t | Bl «2-UiWeld Seam Ultrasonic Test
(T) gi’;ef To [ E] +6-H:Heat(Ladle) Analysis, P:Product Analysis +7-2:X100, 3:X1000 *8-C2:C+Mn/6+(Cr+Mo+V) /5+(Ni+Cu) /15
£ ers g *9-T:Base Metal Transverse, W:Weld Part Transverse *10-E.L:Elongation *11-S.N:Seam Normalizing *G:GOOD *Tr:Trace
Surveyor “WE_HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN N WAGEAND TESTED IN ACCORDANCE WITH ABOVE Manager of Q.M Dept.

SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEP

+ THE USE OF THE MATERIAL OUTSIDE THE SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY
AM)/OR MONETARY PROBLEMS. FURTHERMORE, ANY ORGANIZATION OR PERSON(S) WHO DELIBERATELY MODIFIES
THE CERTIFICATE WILL BE PROSECUTED FOR FORGING AN OFFICIAL DOCUMENT
(ACCORDING TO THE PROVISIONS OF THE CRIMINAL CODE 231)




